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IDA Bollaram, Hyderabad — 502325.
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With reference to the above cited subject, we are enclosing herewith the Test Report
No.003964 dated 24.04.2025 Invoice. We are also enclosing herewith feedback form. Kindly

fill it and sent it back to us.
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Thanking you and assuring you of our best services.

3ATI D] Haléa, / Yours faithfully,

Directr—& Head
BERIC UdUHY / Encl : As above
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i CENTRAL INSTITUTE OF PETROCHEMICALS ENGINEERING & TECHNOLOGY (CIPET)
CIPET Department of Chemicals & Petrochemicals, Ministry of Chemicals & Fertilizers, Govt. of India)
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Plastics Testing Centre
FHEH/SLNo. () () 1 5 4 Test Report

oF L4 i N/ / Cagy

Issued to: M/s Vardhan’s Green bags.
Plot No 154/A7. Reddys Lab. CTO-1 Road.
IDA Bollaram. Hyderabad - 502325.

RefNo. : Nil Mailed Dated:18.12.2024

Test Report : As per customer requisition Page No.l of 2
REPORT NO. : 003964 Date:24.04.2025
PART -A : PARTICULARS OF SAMPLE SUBMITTED

a) Nature of Sample - Compostable Films

b) Grade/Variety/ Type/Size/Class etc - Nil

c¢) Brand name, if any - Nil

d) Declared values, if any - Nil

e) Code No. - Nil

f) Batch No. and date of Manufacture - Nil

g) Quantity - 1Kg

h) Mode of Packing - Polysack

i) Date of receipt :28.03.2025

j) Seal : No Intact

k) 1.O’s signature on the sample - Un Signed

I) Test duration :28.03.2025 to0 24.04.2025

m) Any other information - Nil

PART- B: SUPPLEMENTARY INFORMATIONS

a) Reference to sampling procedure - Nil.

b) Supporting documents for the measure- : Nil
ments taken and results derived

¢) Deviation from the test methods as - Nil.
prescribed in relevant ISS / Work
instructions , if any
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Phone : 0866 - 2951466
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~ Plastics Testing Centre
waE/sLNo. ;v () 1 0 2 A Test Report

REPORT NO: 003964 Page no.2 of 2
PART- C: TEST RESULTS
Test Specified .
I 5
SI.No Property Method Requirements Result obtained
o 1S-9845/ | Max:10 mg/dm’ 1.03
L' |Dverall Migration [S-10146 Max:60 mg/Itr 10.19

PART -D : REMARKS: Nil

NB: 1.The results stated above relate only to the items tested.
2. This Test Certificate shall not be reproduced except in full without the written approval of the Laboratory.
3. Details of tests sub-contracted: Nil

- This Test Report / Certificate is issued only for the samples submitted to CIPET.

5. The quality of the subsequent production lot has to be ensured by the purchaser.

6. Environmental Conditions of Laboratory: Temperature: 27 + 2° C. Humidity: 65+ 5 %

7. Statement of Conformity / Decision Rule: NA

*** End of Report***
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Reviewed by/Authorized Signatory Authorized Signatory
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